



## TEST REPORT No 88370 A

1. Customer, its address **Printful Latvia JSC, 6B Ojara Vaciesa, LV-1004, Latvia**

2. Sample identification according to the announcement No L-18374

Product name **Fabric #10854 100% PES**

Sample size **1.20 x 1.20 m**

3. Sample description

Black colored fabric with label: Audums #10854 100% PES

4. Testing time

Received  
13/03/2020

Started  
18/03/2020

Finished  
24/03/2020

5. Test results and methods

Parameter tested	Test result	Test method
Formaldehyde	Not detected	LVS EN ISO 14184-1:2011
pH, 20°C	6.5	LVS EN ISO 3071:2006
Abrasion resistance	> 50 000 rubs	LVS EN ISO 12947-2:2017 (Nominal test pressure 9 kPa)

Z. Veseris  
Laboratory Manager  
25/03/2020